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Description Type
Universal Cutting Machine FS 100

Edition: 6/2010 - Part No. 9008733
Copyright
This documentation as well as translation hereof are property 
of cab Produkttechnik GmbH & Co. KG.  
The replication, conversion, duplication or divulgement of the 
whole manual or parts of it for other intentions than its original 
intended purpose  - in particular the procurement of spare 
parts for products sold by cab – demand the previous written 
authorisation by cab.

Editor
Regarding questions or comments please contact cab Produk-
ttechnik GmbH & Co. KG.

Topicality
Due to the constant further development of our products 
discrepancies between documentation and product can occur. 
Please check www.cabgmbh.com for the latest update. 

Terms and conditions
Deliveries and performances are effected under the “General 
conditions of sale of cab”

Spare Parts List 
for the following products
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Wilhelm-Schickard-Str. 14 
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www.cab.de 
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cab Technology Inc. 
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Representatives in other countries on request.
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5532032.001

5532033.001

5532130.001

5902110.001

5903003.001

5902032.001

≤ SN 1456 5532123.001

≥ SN 1457 5532065.001

5902110.001

5532052.001

5903025.001

5903521.001

5532125.001

5532538.001

5902072.001

5903524.001

5532027.001

5904510.001

5532051.001

5532008.001

5532137.001

5532005.001

5903524.001

5532051.001

5904510.001

5532017.001

5530426.001

5904511.001
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5905008.001

5532006.001

5903023.001

5902504.001

5520757.001

5902055.001

5532023.001

5902110.001

5520757.001

5902073.001

5532021.001

5902084.001

5903004.001

5532071.001

5902026.001

5903004.001

5901038.001

5903035.001

5532022.001

5903501.001

5532034.001

5532057.001

5532505.001

5900516.001

5903004.001

5902010.001

5904509.001

5532064.001

5903004.001

5532063.001

5903514.001



4 5Spare Parts

5532516.001

5902072.001

5532010.001

5902026.001

5903004.001

5532093.001

5532094.001

5532044.001

5904511.001

5532045.001

5532043.001

5532048.001

5532090.001

5903501.001

5532539.001

5902072.001

5532046.001

5532059.001

5532092.001

5902073.001

5902055.001

5532540.001

5902072.001

5532049.001

5902032.001

5903003.001
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5532036.001

5902026.001

5903004.001

5532055.001

5902032.001

5903003.001

5532097.001

5902032.001

5903003.001

5902088.001

5903520.001

5532067.001

     

5532513.001

5903520.001

5903029.001

5902501.001

     

5901720.001

5903520.001

5903029.001

5902501.001

     

5532506.001

     

5532507.001

≤ SN 1456 5917168.001

     

≤ SN 1456 5532533.001

     

≥ SN 1457 5532068.001

5902510.001

5903011.001

5903033.001

5916902.001

5916918.001
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5532053.001

5903040.001

5902079.001

5902140.001

5903003.001

5532518.001

5903003.001

5903001.001

5902501.001

5530426.001

5904511.001

5905121.001

5532050.001

5903004.001

5902026.001

5900514.001

5532502.001

5916907.001

5903004.001

5902505.001

     

5532535.001

5902510.001

5903011.001

5903033.001

     

5532118.001

5903004.001

5902505.001

     

5532121.001

5903004.001

5903022.001

5902026.001

5902100.001

5903004.001

5902085.001
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5905143.001

5900514.001

     

5532503.001

5903004.001

5902505.001

≤ SN 1456 5532138.001

≤ SN 1456 5903004.001

≤ SN 1456 5902505.001

≤ SN 1456 5917167.001

5532111.001

5903001.001

5902501.001

5532525.001

5901505.001

5905124.001

5550611.001
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PU	 Package unit
SPR	 Recommendation 
	 A - wearing parts and accessories			   C - recommended spare parts for distributors 
	 B - recommended spare parts for quick repair		  D - recommended spare parts for central stores

Spare Parts Register

Pos. Figure/Page Part No. Description PU SPR Serial No.
from to

1 4 5520757.001 Blade 1 A B C D
2 3 7 5530426.001 Gear 1 C D
3 3 5532005.001 Spacer Bushing 1
4 4 5532006.001 Blade Carrier 1 C D
5 3 5532008.001 Locking System 1 B C D
6 5 5532010.001 Axle 1
7 3 5532017.001 Transport Roller 1 B C D
8 4 5532021.001 Outlet 1 C D
9 4 5532022.001 Eccentric Pin 1 C D

10 4 5532023.001 Blade Holder 1 C D
11 3 5532027.001 Gear Wheel cpl. 1 C D
12 3 5532032.001 Plate cpl. 1
13 3 5532033.001 Plate cpl. 1
14 4 5532034.001 Lever 1 C D
15 6 5532036.001 Guide 1
16 5 5532043.001 Spacer Bushing 1
17 5 5532044.001 Adjusting Ring 1
18 5 5532045.001 Lever 1
19 5 5532046.001 Retainer 1
20 5 5532048.001 Axle 1
21 5 5532049.001 Cover 1
22 7 5532050.001 Bracket cpl. 1
23 3 5532051.001 Gear Wheel cpl. 1 C D
24 3 5532052.001 Swinging Lever 1 C D
25 7 5532053.001 DC Motor cpl. 1 C D
26 6 5532055.001 Baseplate cpl. 1
27 4 5532057.001 Eccentric Axle cpl. 1 C D
28 5 5532059.001 Bonnet cpl. 1
29 4 5532063.001 Bail 1
30 4 5532064.001 Contactor cpl. 1
31 3 5532065.001 Cover 1 1457
32 6 5532067.001 Transformer Plate 1
33 6 5532068.001 Power Input Module 1 C D 1457
34 4 5532071.001 Idler Wheel cpl. 1 C D
35 5 5532090.001 Spacer Bushing 1
36 5 5532092.001 Shield 1
37 5 5532093.001 Guide 1
38 5 5532094.001 Guide 1
39 6 5532097.001 End Wall 1
40 7 5532100.001 Bracket 1
41 8 5532111.001 Bracket 1
42 7 5532118.001 Bracket Keyboard 1
43 7 5532121.001 Cover 1
44 3 5532123.001 Cover 1 1456
45 3 5532125.001 Bushing 1
46 3 5532130.001 Cover cpl. 1
47 3 5532137.001 Spring 1
48 8 5532138.001 Bracket 1 1456
49 7 5532502.001 PCB Control assem. 1 B C D
50 8 5532503.001 PCB Control Panel assem. 1 B C D
51 4 5532505.001 Sensor cpl. 1 B C D
52 6 5532506.001 Cable 1
53 6 5532507.001 Cable 1
54 6 5532513.001 Transformer cpl. 1
55 5 5532516.001 Snap Switch cpl. 1 B C D
56 7 5532518.001 Drive Motor cpl. 1 C D
57 8 5532525.001 Miniature Socket cpl. 1 C D
58 6 5532533.001 Power Input Module 1 C D 1456
59 7 5532535.001 Cable 1
60 3 5532538.001 Snap Switch cpl. 1 B C D
61 5 5532539.001 Snap Switch cpl. 1 B C D
62 5 5532540.001 Snap Switch cpl. 1 B C D
63 7 8 5900514.001 Spacer Bushing PA M3x8 10
64 4 5900516.001 Spacer Bushing PA M3x5 10
65 4 5901038.001 Ball Bearing DIN625-688-ZZ 1
66 8 5901505.001 Cable Clamp L=102 10
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PU	 Package unit
SPR	 Recommendation 
	 A - wearing parts and accessories			   C - recommended spare parts for distributors 
	 B - recommended spare parts for quick repair		  D - recommended spare parts for central stores

Spare Parts Register

Technical Documents

Packaging/Accessories

Pos. Figure/Page Part No. Description PU SPR Serial No.
from to

67 6 5901720.001 Rectifier 1
68 4 5902010.001 Screw DIN912-M3x10 10
69 4 5 6 7 5902026.001 Screw DIN7985-M3x6 10
70 3 5 6 5902032.001 Screw DIN7985-M4x6 10
71 4 5 5902055.001 Screw DIN965-M3x5 10
72 3 5 5902072.001 Screw DIN7985-M2x8 10
73 4 5 5902073.001 Screw DIN965-M3x10 10
74 7 5902079.001 Screw DIN933-M6x10 10
75 4 5902084.001 Screw DIN7985-M3x5 10
76 7 5902085.001 Screw DIN7985-M3x4 10
77 6 5902088.001 Screw DIN931-M4x55 10
78 3 4 5902110.001 Screw DIN965-M4x6 10
79 7 5902140.001 Screw DIN933-M4x14 10
80 6 7 8 5902501.001 Nut DIN934-M4 10
81 4 5902504.001 Nut DIN934-M6 10
82 7 8 5902505.001 Nut DIN934-M3 10
83 6 7 5902510.001 Nut DIN934-M4 10
84 7 8 5903001.001 Spring Washer DIN137-A4 10
85 3 5 6 7 5903003.001 Washer DIN125-A4.3 10
86 4 5 6 7 8 5903004.001 Washer DIN125-A3.2 10
87 6 7 5903011.001 Toothed Washer DIN6797-A4.3 10
88 7 5903022.001 Lock Washer DIN127-B3 10
89 4 5903023.001 Lock Washer DIN127-B6 10
90 3 5903025.001 Washer DIN988-6x12x0.2 10
91 6 5903029.001 Lock Washer DIN127-B4 10
92 6 7 5903033.001 Washer DIN125-A4.3 10
93 4 5903035.001 Washer DIN988-8x14x1.0 10
94 7 5903040.001 Washer DIN125-A6.4 10
95 4 5 5903501.001 E-Ring DIN6799-7 10
96 4 5903514.001 Adjusting Ring DIN705-A3 10
97 6 5903520.001 Washer DIN7349-4.3 10
98 3 5903521.001 Snap Ring DIN471-A6 10
99 3 5903524.001 Snap Ring G14 10

100 4 5904509.001 Set Screw DIN916-M3x4 10
101 3 5904510.001 Set Screw DIN916-M3x5 10
102 3 5 7 5904511.001 Set Screw DIN916-M4x4 10
103 4 5905008.001 Spring 5
104 7 5905121.001 Belt 88MXL 019 1 C D
105 8 5905124.001 Adhesive Plate 12.7x12.7 10
106 8 5905143.001 Power Switch 1 C D
107 6 5916902.001 Fuse 5x20 T0.63A 5 B C D
108 7 5916907.001 Fuse 5x20 T1.0A 5 B C D
109 6 5916918.001 Fuse 5x20 T1.25A 5 B C D
110 8 5917167.001 Emergency Switch 1 C D 1456
111 6 5917168.001 Emergency Switch Element 1 C D 1456

112 9008026.001 Operator’s Manual FS 100 de/en/fr 1 1456
113 9009014.001 Operator’s Manual FS 100 de/en/fr 1 1457

114 5532202.001 Packaging 1
115 8 5550611.001 Power Cable Type E+F 1


